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Part No. Kubota B48 Deck Book
01001 DECK ASSEMBLY 100Z0030
01002 MOUNTING GROUP 100Z0030
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DECK ASSEMBLY

Reference:01001 Page:1

REF.No Part No. Description Q'ty S.No. I/C REMARKS Weight
(kgf)

Weight
(lb)

1 70080-00268 SHIELD  BELT  R.H. 1 0 0
1A 70080-00260 DECAL  CAUTION 1 0 0
1B 70080-00262 DECAL  OPERATING 1 0 0
2 70000-74028 OBTAIN LOCALLY 33 0 0
3 70000-74028 OBTAIN LOCALLY 8 0 0
4 70000-74028 OBTAIN LOCALLY 7 0 0
5 70000-74028 OBTAIN LOCALLY 18 0 0
6 70000-74028 OBTAIN LOCALLY 1 0 0
7 70000-74028 OBTAIN LOCALLY 1 0 0
8 70000-74028 OBTAIN LOCALLY 1 0 0
9 70080-00217 WASHER  SPECIAL 1 0 0

10 70080-00242 SEAL 2 0 0
11 70080-00216 SPACER  SEAL 2 0 0
12 70080-00240 BEARING (INCLUDES 2 0 0
13 70080-00215 SPACER  BEARING 1 0 0
14 70080-00202 HOUSING  SPINDLE 1 0 0
15 70080-00213 SHAFT ASSY. 1 0 0
16 70080-00257 WASHER  FIBER 1 0 0
17 70000-74028 OBTAIN LOCALLY 1 0 0
18 70000-74028 OBTAIN LOCALLY 1 0 0
19 70080-00270 BLADE  OUTBOARD 2 0 0
20 70080-00273 PULLEY   V 2 0 0
21 70080-00250 SPRING  IDLER 1 0 0
22 70000-74028 OBTAIN LOCALLY 1 0 0
23 70080-00254 HOOK  SPRING 1 0 0
24 70080-00223 ARM  IDLER 1 0 0
25 70080-00236 SPACER  IDLER 1 0 0
26 70080-00243 PULLEY  IDLER 1 0 0
27 70000-74028 OBTAIN LOCALLY 7 0 0
28 70000-74028 OBTAIN LOCALLY 1 0 0
29 70000-74028 OBTAIN LOCALLY 3 0 0
30 70080-00224 SUPPORT  IDLER 1 0 0
31 70000-74028 OBTAIN LOCALLY 1 0 0
32 70080-00255 BRACKET ONLY  MTG. 1 0 0
33 70000-74028 OBTAIN LOCALLY 6 0 0
34 70080-00219 PIN  DISCONNECT 2 0 0
35 70080-00251 SPRING 2 0 0
36 70000-74028 OBTAIN LOCALLY 2 0 0
37 70080-00231 BRACKET  MTG.  L.H. 1 0 0
38 70080-00269 SHIELD  BELT  L.H. 1 0 0
38A 70080-00260 DECAL  CAUTION 1 0 0
39 70080-00238 SKID  L.H. 1 0 0
40 70080-00272 BELT   V  DRIVEN 1 0 0
41 70080-00237 SKID  R.H. 1 0 0
42 70080-00235 BLADE  CENTER 1 0 0
43 70080-00209 HOUSING  DECK NOSE 1 0 0
44 70080-00218 HANGER  ADJ 2 0 0
45 70080-00239 BOLT  1/2 -13X 8 1 0 0
46 70080-00222 ROLLER  ANTI-SCALP 1 0 0
47 70080-00263 DECK ONLY 1 1 0 0
47A 70080-00259 DECAL  CAUTION 1 0 0
48 70080-00233 PULLEY   V   CENTER 1 0 0
49 70000-74028 OBTAIN LOCALLY 1 0 0
50 70000-74028 OBTAIN LOCALLY 1 0 0
51 70000-74028 OBTAIN LOCALLY 1 0 0
52 70080-00214 SHAFT ASSEMBLY 1 0 0
53 70080-00256 SPINDLE ASSEMBLY 2 0 0
54 70080-00261 SPINDLE ASSY CENTER 1 0 0



MOUNTING GROUP

Reference:01002 Page:2

1

1

1

1

10

11

11

11

12

13

13

14

14

15

15

16

17

18

19

2

20

21

22

23

23

23

24

25

26

27

28
28

29

3

30

31

31

32

5

5

6

7

8

9



MOUNTING GROUP

Reference:01002 Page:2

REF.No Part No. Description Q'ty S.No. I/C REMARKS Weight
(kgf)

Weight
(lb)

1 70000-74028 OBTAIN LOCALLY 10 0 0
2 70080-00227 CLEVIS PIN 1/2 X 2 1 0 0
3 70080-00287 LIFT PULL 1 0 0
5 70080-00253 SHACKLE  LIFT CHAIN 2 0 0
6 70080-00280 BOLT  M10 X 30 8 0 0
7 70080-00282 LOCKWASHER #10 REG 8 0 0
8 70080-00274 CHAIN  LIFT 1 0 0
9 70080-00265 LIFT ASSEMBLY 1 0 0

10 70080-00221 LINK  LEVELING 2 0 0
11 70000-74028 OBTAIN LOCALLY 7 0 0
12 70080-00295 RAIL  DECK HANGER 1 0 0
13 70080-00226 PIN  CLEVIS 3 0 0
14 70080-00300 BOLT  M12 X 35 6 0 0
15 70080-00301 LOCKWASHER M12 6 0 0
16 70000-74028 OBTAIN LOCALLY 4 0 0
17 70080-00267 PLATE  MOUNTING 1 0 0
18 70080-00264 ARM  LIFT STABILIZER 1 0 0
19 70080-00271 MAIN DRIVE BELT 1 0 0
20 70080-00266 PLATE  MOUNTING 1 0 0
21 70080-00208 BRACKET  LH IDLER 1 0 0
22 70080-00244 PULLEY  LH IDLER 1 0 0
23 70000-74028 OBTAIN LOCALLY 7 0 0
24 70080-00249 SPRING  FRONT IDLER 1 0 0
25 70080-00220 SHAFT  PIVOT FRONT 1 0.02 0.044
26 70080-00207 BRACKET  RH IDLER 1 0 0
27 70080-00245 PULLEY  RH IDLER 1 0 0
28 70000-74028 OBTAIN LOCALLY 2 0 0
29 70080-00210 BRACKET  ADJUSTING 1 0 0
30 70080-00230 SHIELD  FRONT PTO 1 0 0
30A 70080-00260 CAUTION SHIELD DECAL 1 0 0
31 70080-00225 PIN  COTTERLESS 3 0.02 0.044
32 70080-00232 PLATE  BELT ADJUST 1 0 0


